FCC RADIO TEST REPORT Report No. : FR4N0918G

Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7C
Relative Humidity : (45.9~48.9%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855
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Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152250 22.73 55.88 33.15 | L1 OFF 19.8
0.152250 47.14 65.88 18.74 | L1 OFF 19.8
0.161250 2291 55.40 3249 | L1 OFF 19.8
0.161250 4451 65.40 20.89 | L1 OFF 19.8
0.174750 39.89 54.73 14.84 | L1 OFF 19.8
0.174750 52.99 64.73 11.74 | L1 OFF 19.8
0.206250 11.89 53.36 4147 | L1 OFF 19.8
0.206250 38.40 63.36 24,96 | L1 OFF 19.8
0.253500 22.99 51.64 28.65 | L1 OFF 19.8
0.253500 36.98 61.64 2466 | L1 OFF 19.8
21.453000 23.45 50.00 26.55 | L1 OFF 20.7
21.453000 28.87 60.00 31.13 | L1 OFF 20.7
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EUT Information

Report No. : FR4N0918G

Report NO : 4N0918
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.159000 22.26 55.52 33.26 | N OFF 19.8
0.159000 48.54 65.52 16.98 | N OFF 19.8
0.181500 16.83 54.42 3759 | N OFF 19.8
0.181500 45.44 64.42 18.98 | N OFF 19.8
0.215250 32.98 53.00 20.02 | N OFF 19.8
0.215250 44.81 63.00 18.19 | N OFF 19.8
0.240000 11.96 52.10 40.14 | N OFF 19.8
0.240000 38.66 62.10 23.44 | N OFF 19.8
0.271815 29.22 51.06 21.84 | N OFF 19.8
0.271815 38.53 61.06 2253 | N OFF 19.8
22.044750 22.78 50.00 27.22 | N OFF 20.8
22.044750 28.21 60.00 31.79 | N OFF 20.8
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

Appendix C. Radiated Spurious Emission Test Data

Temperature : 19.3~22.6°C
Test Engineer : Bill Chang and York Huang
Relative Humidity : 58.4~62.1%
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 1 = U-NII-6 | 6.425-6.525 3+4 802.11be EHT160 1M1 6505 MCSO0 Full RU -

Mode 2 = U-NII-8 | 6.875-7.125 3+4 802.11a 229 7095 MCSO0 - -

Mode 3 =~ U-NII-8 | 6.875-7.125 3+4 802.11be EHT20 229 7095 MCSO0 Full RU -

Mode 4 = U-NII-8 | 6.875-7.125 3+4 802.11be EHT20 229 7095 MCSO @ Partial 26/8 RU -

Mode5 U-NII-8 6.875-7.125  3+4  802.11be EHT20 = 229 7005  mcso  Fantid 5240

Mode® U-NIl-8 6.875-7.125  3+4 | 802.11be EHT20 = 229 7005  mMcsp ol 106/54

Mode 7 = U-NII-8 | 6.875-7.125 3+4 802.11be EHT40 227 7085 MCSO0 Full RU -

Mode 8 = U-NII-8 | 6.875-7.125 3+4 802.11be EHT80 215 7025 MCSO0 Full RU -

Mode 9 = U-NII-7 | 6.525-6.875 3+4 802.11be EHT160 175 6825 MCSO0 Full RU -
Mode 10 = U-NII-8 = 6.875-7.125 3+4 802.11be EHT160 207 6985 MCSO0 Full RU -
Mode 11 = U-NII-8 6.875-7.125 3+4 802.11be EHT160 207 6985 MCSO0 Full RU LF
Mode 12 = U-NII-8 = 6.875-7.125 3+4 802.11be EHT160 207 6985 MCSO0 Full RU SHF

TEL : 886-3-327-0868 Page Number : C1 of C31

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FR4AN0918G

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
802.11be Band
EHT160 m ) . ) . . - . FullRU Edge
1
802.11be 441 1951500  37.77 7400  -3623 H Peak Pass FulRU  Harmonic
EHT160
Band
802.11a 229  7127.10 59.19 68.20 -9.01 H Avg. Pass - Edge
2
802.11a 229 - - - - - - - - Harmonic
802.11be Band
EHT20 229  7125.45 63.17 68.20 -5.03 H Avg. Pass Full RU Edge
3
802.11be .
EHT20 229 - - - - - - - Full RU Harmonic
802.11be Partial Band
EHT20 229 | 7137.30 54.52 68.20 -13.68 H Avg. Pass 26/8 RU Edge
4
802.11be Partial .
EHT20  22° - - - - o - 26/g RU | Harmonic
802.11be Partial Band
EHT20 229  7129.95 55.38 68.20 -12.82 H Avg. Pass 52/40 RU Edge
5
802.11be Partial .
EHT20 229 - - - - - - - 52140 Ry ~ Harmonic
802.11be Partial Band
6 EHT20 229 | 7125.15 56.78 68.20 -11.42 H Avg. Pass 106/54 RU Edge
TEL : 886-3-327-0868 Page Number 1 C2 of C31

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FR4AN0918G

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz)  (dBuV/m) (dBuV/m) (dB) Avg.
6 | 802.11be EHT20 @ 229 - - - - - - - 10';%23"% Harmonic
7 802.11be EHT40 | 227 @ 7125.96 64.75 68.20 -3.45 H Avg. Pass Full RU Egg:
7 802.11be EHT40 @ 227 - - - - - - - Full RU Harmonic
8 802.11be EHT80 | 215 | 7125.10 64.22 68.20 -3.98 H Avg. Pass Full RU Eggg
8 802.11be EHT80 @ 215 - - - - - - - Full RU Harmonic
9 | 802.11be EHT160 175 - - - - - - - Full RU Eggg
9 802.11be EHT160 175 20475.00 38.32 74.00 -35.68 H Peak = Pass Full RU Harmonic
10 802.11be EHT160 | 207 | 7141.26 65.65 68.20 -2.55 \% Avg. Pass Full RU Eggg
10 802.11be EHT160 207 20955.00 36.94 74.00 -37.06 H Peak = Pass Full RU Harmonic
11 LF 207 41.64 36.27 40.00 -3.73 \% QP Pass - LF
12 SHF 207 | 25822.82 38.08 88.20 -50.12 \% Peak @ Pass - SHF
TEL : 886-3-327-0868 Page Number : C3 of C31
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FCC RADIO TEST REPORT Report No. : FR4N0918G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
g N o ji)
70.0 FJ
7 e WWMM/
— WWMW“
3,
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: PEAK(UNII)_6E 3m 91200-1522_240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 100.96 ------ ------ 83.72 34.99 12.50 30.25 0.80 120 315 PEAK
4o Level (dBuVim)
1225
1
875
700 J AVG(UNI)_BE|
81 A1 LR
i et
340 o]
e
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.80 92.55 ------ ------ 75.31 3499 12.50 30.25 0.8 120 315 AVERAGE
TEL : 886-3-327-0868 Page Number : C4 of C31
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FCC RADIO TEST REPORT Report No. : FR4N0918G

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
g N o ji)
700 "J ]
M,r/ MW
52 A bt
| a7 pta”?
3,
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: PEAK(UNII)_6E 3m 91200-1522_240328 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.80 98.73 ------ ------ 81.23 35.24 12.54 30.28 0.80 218 36@ PEAK
4o Level (dBuVim)
1225
1
875
700 , AVG(UNI)_BE|
1 N
oo
36 il
B
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG(UNLI)_6E 3m 9128D-1522_240328 VERTICAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 91.20 ------ ------ 73.65 35.28 12.55 30.28 0.8 210 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C5 of C31
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FCC RADIO TEST REPORT

Report No. : FR4N0918G

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
1 o I 11 T A I
525 o 525 ‘:WW
oy b Aot
\ ) " WM \ ) " “‘WWM
350 i T il 2 " oot o W
Peak
115 115
Avg
8000 14400, . 27200 33600 40000 8000 14400, . 27200, 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNTT) 6E In SHF 123 241825 HORTZONTAL Condition: PEAK(UNTT) 6E 1 SHF 1238 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13@10.08 43.26 §8.20 -39.94 55.65 39.78 17.64 65.36 0.55 - -- PEAK
2 19515.08 37.77 74.0@ -36.23 58.75 38.18 5.5 55.18 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@le.08 45.63 §8.20 -39.57 56.82 39.78 17.64 65.36 @.55 - -- PEAK
1 19515.08 37.63 74.0@ -36.97 58.81 38.18 5.5 55.18 -9.54 - -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0918G

Pol. Horizontal Vertical
14‘“|L¢;\vel{|m||\.n|n) 14‘“|Lowel{|iB||\IJ|n)
1225 1225
B75 LTE]
00 AVG(UNI)_GE il AVGIUN)_GE|
14.47G
525 525
~14.5G (S N N R A S
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
14‘“|L¢;\vel{|m||\.n|n) 14‘“|Lowel{|iB||\IJ|n)
1225 1225
B75 LTE]
100 00
17.7G o AVG(UNI)_6E s AVG(UNI)_6E
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C7 of C31
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

2
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0 ! 704
htndibaply PRI
52.5 52.5
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.10 68.81 88.20 -19.39 49.92 36.46 13.13 30.70 0.0 160 310 PEAK 1 7895.00 166,79 ------ ------ 88.11 36.27 13.10 30.69 0.80 1@ 318 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
1 I O i e
52.5 52.5
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.16 59.19 68.20 -9.81 40.38 36.46 13.13 30.76 0.8 160 310 AVERAGE 1 7895.00 100,23 ------ ------ 81.55 36.27 13.18 30.69 0.80 160 318 AVERAGE
TEL : 886-3-327-0868 Page Number : C8 of C31
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

2
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
[N gl
52.5 52.5
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7126.20 69.97 B88.20 -18.23 51.08 36.46 13.13 30.70 .8 160 55 PEAK 1 7895.00 168.69 ------ ------ 99.61 36.27 13.18 30.69 ©.00 6@ 55 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
* I M i
52.5 52.5
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 56.89 68.20 -9.31 40.01 36.45 13.13 30.70 .00 160 55 AVERAGE 1 7895.00 162.58 ------ ------ 83.82 36.27 13.10 30.69 0.00 6@ 55 AVERAGE
TEL : 886-3-327-0868 Page Number : C9 of C31
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
: I R i
" %WWWMWMW “
52.5 52.5
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.66 7371 88.20 -14.49 54.83 36.45 13.13 30.70 Q.08 160 304 PEAK 1 7095.00 168.84 ------ ------ 99.16 36.27 13.10 30.69 0.80 168 384 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71545 63.17 68.20 -5.83 44.29 36.45 13.13 30.70 0.8 160 304 AVERAGE 1 7895.00 100.02 ------ ------ 81.34 36.27 13.18 30.69 0.80 160 304 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C31
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
" %WWW«WWWMMW "
52.5 52.5
350 350,
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.40 7244 B8.20 -15.76 53.55 36.46 13.13 30.70 6.8 led 54 PEAK 1 7095.00 169.01 ------ ------ 99.38 36.23 13.89 30.69 .00 104 54 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 6174 68.20 -6.46 42.86 36.45 13.13 30.70 .8 led 54 AVERAGE 1 7095.00 160.99 ------ ------ 82.31 36.27 13.10 30.69 .00 104 54 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C31
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FCC RADIO TEST REPORT

Report No. : FR4AN0918G

4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 26/8 RU _7095MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
o PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 ! 70,
Y ) Tk "l i b it Y R
52.5 i S 52.5
350 350
175 175
Peak
7095 25, 7185, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7138.85 70.37 88.20 -17.83 51.41 36.53 13.14 30.71 0.8 136 386 PEAK 1 7095.00 168.47 ------ ------ 89.72 36,34 13.11 30.78 .80 136 386 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 .
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
: I M i
52.5 52.5
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7137.30 54.52 68.20 -13.68 35.57 36.52 13.14 38.71 0.8 136 386 AVERAGE 1 7895.00 163.58 ------ ------ 84.76 36,30 13.11 30.69 .80 136 306 AVERAGE
TEL : 886-3-327-0868 Page Number : C12 of C31

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR4AN0918G

4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 26/8 RU _7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
. PEAK_BE(UNI)_6E s PEAKIUNI)_
700 704 \‘
52.5 52.5
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7138.35 68.50 88.20 -19.70 49.53 36.53 13.15 30.71 0.8 160 272 PEAK 1 7095.00 111.26 ------ ------ 92.54 36.30 13.11 30.69 0.80 168 272 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
w I O i
52.5 52.5 IL
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 713715 5434 68.20 -13.86 35.39 36.52 13.14 3.7 Q.08 160 272 AVERAGE 1 7895.00 165.28 ------ ------ 86.56 36.30 13.11 30.69 0.80 160 272 AVERAGE
TEL : 886-3-327-0868 Page Number : C13 of C31

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR4AN0918G

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 52/40 RU _7095MHz
ANT
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E 67‘5M_|_|-|'||_|m—ﬂ—ﬂ_| PEAKIUNI)_
0.0 70,
52.5 52.5
350 350,
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71315 69.14 88.20 -19.86 50.21 36.49 13.14 30.76 .08 160 310 PEAK 1 7895.00 110.95 ------ ------ 92.23 36,38 13.11 30.69 0.80 1@ 318 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
! I M |
52.5 52.5
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7129.95 55.38 68.20 -12.82 36.46 36.48 13.14 30.70 0.8 160 310 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7095.00 164,15 ------ ------ 85.43 36,30 13.11 30.69 0.80 160 318 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C14 of C31
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5
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 52/40 RU _7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
525 525 W A
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7130.25 69.48 B88.20 -18.72 50.56 36.48 13.14 30.70 Q.08 460 140 PEAK 1 7895.00 167.55 ------ ------ 88.80 36.34 13.11 30.70 0.80 460 148 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 713876 53.55 68.20 -14.65 34.63 36.48 13.14 30.70 Q.08 460 140 AVERAGE 1 7895.00 100,92 ------ ------ 82.20 36,30 13.11 30.69 0.80 460 4B AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C31

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR4AN0918G

6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 Partial 106/54 RU _7095MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
700 ! 704
M”""\Wﬂlwm' oAy g, " Wt tortinndonem g
52.5 - 52.5
350 350
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.66 69.09 88.20 -19.11 50.21 36.45 13.13 30.76 0.8 184 387 PEAK 1 7095.00 167.84 ------ ------ 89.12 36,38 13.11 30.69 0.80 184 387 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
B7.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
* I M i
52.5 52.5
350 350,
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBH:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 56.78 68.20 -11.42 37.98 36.45 13.13 30.76 0.8 164 387 AVERAGE 1 7095.00 161.86 ------ ------ 82.34 36,30 13.11 30.69 0.80 184 307 AVERAGE
TEL : 886-3-327-0868 Page Number : C16 of C31

FAX : 886-3-327-0855
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6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 Partial 106/54 RU _7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
04 4 704
Aottty i el N o
525 ! ! Dot 525
%0 B
175 175
Peak
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.25 64.54 B88.20 -23.66 45.65 36.46 13.13 30.76 0.8 160 275 PEAK 1 7895.00 167.18 ------ ------ 88.38 36.30 13.11 30.69 0.80 168 275 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
B7.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)_
! I M i |
52.5 52.5
350 350
175 175
Avg
7095 25, 7185, 125, 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712530 55.35 68.20 -12.85 36.47 36.45 13.13 30.70 0.8 160 275 AVERAGE 1 7895.00 100.46 ------ ------ 81.74 36,30 13.11 30.69 0.80 160 275 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C17 of C31

FAX : 886-3-327-0855
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7
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70,
52.5 52.5
350 350
175 175
Peak
7085 mi. 7149, 181, 3. 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712772 75.75 B88.20 -12.45 56.85 36.47 13.13 30.70 0.8 160 387 PEAK 1 7885.00 163.79 ------ ------ 85.16 36.23 13.89 30.69 0.80 1@ 387 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
00 AVG_BE(UNI)_GE 700 AVGUNI)
350 350
175 175
Avg
7085 mi. 149, il 3. 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71596 64.75 68.20 -3.45 45.86 36.46 13.13 30.70 0.8 160 387 AVERAGE 1 7885.00 96.75 ------ ------ 78.16 36,19 13.89 30.69 0.80 160 307 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C31

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR4AN0918G

7
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70,
52.5 52.5
350 350
175 175
Peak
7085 mi. 7149, 181, 3. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712612 76.85 88.20 -12.15 57.16 36.46 13.13 30.76 0.0 160 235 PEAK 1 788500 165.34 ------ ------ 86.75 36.19 13.89 30.69 0.80 1@ 235 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
87.5 875
00 ) AVG_BE(UNI)_GE 700 AVGUNI)_
| I M i
515 W\'&; 525
350 350,
175 175
Avg
7085 mi. 7149, il 3. 7245 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712612 63.84 68.20 -4.36 44.95 36.46 13.13 30.70 0.8 160 233 AVERAGE 1 7885.00 97.77 ------ ------ 79.14 36,23 13.89 30.69 0.8 168 235 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C31

FAX : 886-3-327-0855
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8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK[UNI)(E
0.0 70,
52.5 52.5
350 350
175 175
Peak
7026 T069. s 157, 0. 7245 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.98 72.68 88.20 -15.52 53.79 36.46 13.13 30.76 0.8 160 385 PEAK 1 7825.00 100.89 ------ ------ 82.60 35.93 13.83 30.67 0.8 168 385 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 AVG(UNI ££
350 350
175 175
Avg
7026 T069. AL 187, 0. 7245 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71510 64.22 68.20 -3.98 45.34 36.45 13.13 30.76 0.8 160 385 AVERAGE 1782500 93.77 ------ ------ 75.56 35.86 13.81 30.66 0.8 160 385 AVERAGE
TEL : 886-3-327-0868 Page Number : C20 of C31

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR4AN0918G

8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI| €
0.0 70,
52.5 52.5
350 350
175 175
Peak
7026 T069. AL 187, 0. 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71598 73.23 B8.20 -14.97 54.34 36.46 13.13 30.70 .8 160 57 PEAK 1 7825.00 162,31 ------ ------ 83.95 35.96 13.04 30.67 0.00 6@ 57 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 !
87.5 875
00 AVG_BE(UNI)_GE 700 AVG(UNI LE
350 350
175 175
Avg
7026 T069. AL 187, 0. 7245 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71576 62.39 68.20 -5.81 43.51 36.45 13.13 30.70 .8 160 57 AVERAGE 1782500 94,96 ------ ------ 76.67 35.93 13.83 30.67 0.00 6@ 57 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C21 of C31

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

Peak Blank

1 oLevel [BuVim)

PEAK(UNI)_6E

Rl

=]
—

\

3800, 5200.
Frequency (MHz)

Site : @3CH16-HY
Condition: PEAK(UNII)_6E 3m 9120D-1522_248328 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 161,12 ------ ------ 83.82 35.78 12.84 30.527 0.80 1@ 318 PEAK

Remark

Avg Blank

1 oLevel [BuVim)

1225

=
=

875

0.

| un
I 7R

15, el

3800, 5200,
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG(UNII)_6E 3m 9128D-1522 240328 HORIZONTAL
+ RBK:1060.080kHz VB:2.760kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.80 91.79 ------ ------ 73.59 35.89 12.81 30.50 0.8 160 310 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C22 of C31
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
g o i)
700 ’IJ \\M«
5! - WW o
e
30 il
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: PEAK(UNII)_6E 3m 91200-1522_240328 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 100.87 ------ ------ 82.80 35.75 12.85 30.53 0.00 l6@ 56 PEAK
4o Level (dBuVim)
1225
1
875
700 \ AVG(UNI)_GE|
A A i
i
. Mm—w—»ff
B
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG(UNLI)_6E 3m 9128D-1522_240328 VERTICAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 92.14 ------ ------ 74.07 3575 12.85 30.53 0.8 160 56 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C23 of C31

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=

LT il [ s UL [ o
M H ‘uﬁ*"“‘ﬁ Wﬂlﬂj‘jﬂf . M H Apmllﬂl‘ﬁ

=
=
S

- S PR
[ v p ™
2 whomri™ \ o
350 \.A b Pl %0 m 2 s .AMMM
Peak
115 115
Avg
8000 14400, . 27200 33600 40000 8000 14400, . 27200, 33600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNTT) 6E In SHF 123 241825 HORTZONTAL Condition: PEAK(UNTT) 6E 1 SHF 1238 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13650.08 43.89 §8.20 -39.31 55.28 48.50 18.86 65.56 0.61 - -- PEAK 1 13650.08 49.20 §B.20 -39.80 55.59 48.50 18.86 65.56 @.61 - -- PEAK
2 2047508 38.32 74.00 -35.68 58.92 38.18 5.84 55.80 -9.54 - -- PEAK 1 20475.08 37.22 74.00 -36.78 57.82 38.18 5.84 55.80 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C24 of C31

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
14‘“|L¢;\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
B75 LTE]
700 AVG(UN_BE| il AVG(UNN._GE|
14.47G
525 525
~14.5G (A ]
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 1448, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
14‘“|L¢;\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G o AVG(UNI)_6E s AVG(UNI)_6E
~18G I A e
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C25 of C31

FAX : 886-3-327-0855
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10
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s [ PEAK(UNI)_6E
0.0 70,
52.5 52.5
350 350,
175 175
Peak
6985 1037, 7089, T4, 93, 7245 1000 2400, 3800, 201 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71324 7467 88.20 -13.53 55.73 36.51 13.14 30.71 0.8 160 385 PEAK 1 6985.00 97.67 ------ ------ 79.53 35.80 12.99 30.65 0.80 1@ 385 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
00 AVG_BE(UNI)_GE 700 ||| AV(uN_E
350 350,
175 175
Avg
6985 1037, 7089, T4, 93, 7245 1000 2400, 3800, 201 6600, 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7128.52 65.65 68.20 -2.55 46.75 36.47 13.13 30.70 0.8 160 385 AVERAGE 1 6985.00 89.81 ------ ------ 71.67 35.80 12.97 30.63 0.8 160 305 AVERAGE
TEL : 886-3-327-0868 Page Number : C26 of C31

FAX : 886-3-327-0855
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10

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz

ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70,
52.5 52.5
350 350
175 175
Peak
6985 1037, 9, T4, 93, 7245 1000 2400, 3800, 201 6600, 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 714100 77.66 B88.20 -18.54 58.67 36.55 13.15 30.71 .8 160 59 PEAK 1 6985.80 98.25 ------ ------ 89.11 35.89 12.98 30.64 0.00 6@ 59 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
00 AVG_BE(UNI)_GE 700 ||| AV(uN_E
350 350
175 175
Avg
6985 1037, 7089, T4, 93, 7245 1000 2400, 3800, 201 6600, 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 714126 65.65 68.20 -2.55 46.66 36.55 13.15 30.71 .8 160 59 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6985.00 99.89 ------ ------ 7275 35.80 12.97 30.63 .00 6@ 59 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el(dBu\nln) 1 HL&V&I{IIBIIVJIH)
1225 1225
ST T [ o gL 18 g i I
AT L L [ s A I
e \_ 2 NI il \ . bt
30 & ¢ 30 oot i

Peak
175 175

Avg
8000 14400, 20800, 27200, 33600, 40000 8000 14400, ) 27200, 33600, 40000

Frequency (MHz) Frequency (MHz)

Site  : G3CHIG-HY
Condition: PEAK(UNII) 6E In SHF 1738 241025 HORTZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13970.08 43.64 §8.20 -40.16 53.83 48.84 18.28 65.55 0.64 - -- PEAK
2 20955.08 36.94 74.00 -37.66 57.59 37.92 5.79 54.80 -9.54 - -- PEAK

Site @ G3CHIG-HY
Condition: PEAK(UNIE) 6 Ln SHF 1239 241025 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13970.08 47.65 §8.20 -40.55 53.44 4B.84 18.28 65.55 0.64 - -- PEAK
1 20955.08 36.87 74.0@ -37.13 57.52 37.92 5.79 54.82 -9.54 - -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C28 of C31
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Pol. Horizontal Vertical
14‘“|L¢;\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
B75 LTE]
700 AVG(UN_BE| il AVG(UNN._GE|
14.47G
525 525
~14.5G D
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
14‘“|L¢;\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G o AVG(UNI)_6E s AVG(UNI)_6E
~18G
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG(UNIT)_GE 3n 91260-1522 248328 HORTZONTAL Condition: AVG(UNIT)_6E 3n 91260-1572 248328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C29 of C31

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVIm)
[ ’ﬂ 0 ’@
A, | 5. |
A0, ] 00—
50 2| 3t i 10 w\ 2 4 ‘ MMW
YAy WWM Ty bl \ { 3
T et (N N porr
20 W/J ) ag 4L
QP/
30 24, 18, 612, 806, 1000 30 24, 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site * B3CHIG-HY Site 1 @3CHI6-HY

Condition: QP 3m CBLG111D&0ABANIDGIN-B6 47028 & B6_241085 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg

1 30.97 25.82 48.80 -14.13 33.23 24.25 0.90 32.61 0.85 - -- Peak
2 200.72 3145 43.50 -12.85 46.63 15.15 2.20 32.60 0.97 - -- Peak
3 260.86 31.61 46.00 -14.39 41.23 20.17 2,50 32.36 @.07 - -~ Peak
4 277,35 31.80 46.00 -14.14 42,62 18.87 2.5 32.28 .47 - -- Peak
5 708.83 30.76 46.80 -15.24 31.93 26.73 4.13 32.17 0.14 - -- Peak
6 955.33 32.54 46.80 -13.46 27.97 3L.15 4.82 31.67 0.27 - -- Peak

Condition: QP 3m (BLG1110&AAGR2NIDAIN-86 47020 & B6_241005 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg

1 41.64 36.27 40.80 -3.73 43.99 18.75 0.99 32.52 0.86 100 76 QP

2 184,23 30,79 4350 -12.71 45.71 15.17 2,11 32.28 0.8 - -- Peak
3 260.86 26.48 46.00 -19.52 36.10 20.17 2.50 32.36 0.87 - -~ Peak
4 395.69 30.39 46.00 -15.61 37.65 2L.71 3.13 3.2¢ 0.1@ - -- Peak
5 709.97 32.43 46.80 -13.57 33.51 26.81 4.14 317 0.14 - -- Peak
6 948,50 34.07 46.00 -11.93 29.83 30.93 4.8l 31.76 0.26 - -- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLmI{d&NJm) 1 HLwel{dBﬂWm)
1225 1225
N J | o "
PEAK(UNI)_E] ‘ LJ H J “ PEAK(UNI)_GE|
700 B‘{( 00
L1 I [ obus il I [ by
525 & 525 &
28 s " » i Ao e 38 bt ; ] WWWWMWW
Peak 15 175
18000 22400, 26800, 31200, 35600, 40000 18000 22400 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNII) 6F In SHF 1230 241825 HIRTZONTAL Condition: PEAK(UNII) 6 1n SHF 1230 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 583185 37.73 88.20 -50.47 55.28 8.9 6.19 5310 -9.54 -~ - PEA 1 2582182 38.08 88.20 -50.12 55.62 38.98 6.20 53.10 -9.54 -~ - PEA
TEL : 886-3-327-0868 Page Number : C31 of C31

FAX : 886-3-327-0855
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cy[::lljt:{% ) T(us) 1/T(kHz) |VBW Setting
3+4  |802.11a 99.51 - - 10Hz
3+4  |6GHz 802.11be EHT20 Full RU 99.31 - - 10Hz
3+4  |6GHz 802.11be EHT20 26 RU 97.59 1620 0.62 680Hz
3+4  |6GHz 802.11be EHT20 52 RU 97.66 1460 0.68 750Hz
3+4  |6GHz 802.11be EHT20 106 RU 97.39 1305 0.77 820Hz
3+4  |6GHz 802.11be EHT40 Full RU 98.67 - ] 10Hz
3+4  |6GHz 802.11be EHTS0 Full RU 97.12 742 1.35 1.5KHz
3+4  |6GHz 802.11be EHT160 Full RU 95.32 407 2.46 2.7KHz

MIMO <Ant. 3+4>
802.11a 6GHz 802.11be EHT20 Full RU
TEL: 886-3-327-0868 Page Number : D1 of D6

FAX: 886-3-327-0855
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6GHz 802.11be EHT20 26 RU 6GHz 802.11be EHT20 52 RU

6GHz 802.11be EHT20 106 RU 6GHz 802.11be EHT40 Full RU

6GHz 802.11be EHTS80 Full RU 6GHz 802.11be EHT160 Full RU

TEL: 886-3-327-0868 Page Number : D2 of D6

FAX: 886-3-327-0855
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Report No. : FR4AN0918G

<For Conducted test>

<CDD Mode>
Antenna Band Duty-Cycle(%) T(us) Duty Factor(dB)
3+4 802.11a for Ant3 99.51 - 0.02
3+4 802.11a for Ant4 99.51 - 0.02
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.31 - 0.03
3+4 802.11be EHT20 26RUO for Ant3 99.36 - 0.03
3+4 802.11be EHT20 26RUO for Ant4 99.25 - 0.03
3+4 802.11be EHT20 52RU37 for Ant3 99.23 - 0.03
3+4 802.11be EHT20 52RU37 for Ant4 99.36 - 0.03
3+4 802.11be EHT20 106RU53 for Ant3 99.31 - 0.03
3+4 802.11be EHT20 106RU53 for Ant4 99.17 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant3 99.00 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant4 98.85 - 0.05
3+4 802.11be EHT20 106T+26T82 for Ant3 98.19 - 0.08
3+4 802.11be EHT20 106T+26T82 for Ant4 98.19 - 0.08
3+4 802.11be EHT40 Full RU for Ant3 98.73 - 0.06
3+4 802.11be EHT40 Full RU for Ant4 98.80 - 0.05
3+4 802.11be EHT80 Full RU for Ant3 97.38 744 0.12
3+4 802.11be EHT80 Full RU for Ant4 97.38 743 0.12
3+4 802.11be EHT80 Puncture20 for Ant3 98.05 - 0.09
3+4 802.11be EHT80 Puncture20 for Ant4 98.05 - 0.09
3+4 802.11be EHT160 Full RU for Ant3 95.33 408 0.21
3+4 802.11be EHT 160 Full RU for Ant4 95.33 408 0.21
3+4 802.11be EHT160 Puncture20 for Ant3 95.65 462 0.19
3+4 802.11be EHT 160 Puncture20 for Ant4 95.65 462 0.19
3+4 802.11be EHT 160 Puncture40 for Ant3 96.17 527 0.17
3+4 802.11be EHT 160 Puncture40 for Ant4 96.34 527 0.16

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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<SDM Mode>
Antenna Band Duty-Cycle(%) T(us) Duty
Factor(dB)
3+4 802.11a for Ant3 99.51 - 0.02
3+4 802.11a for Ant4 99.51 - 0.02
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.31 - 0.03
3+4 802.11be EHT20 26RUO for Ant3 99.25 - 0.03
3+4 802.11be EHT20 26RUO for Ant4 99.38 - 0.03
3+4 802.11be EHT20 52RU37 for Ant3 99.23 - 0.03
3+4 802.11be EHT20 52RU37 for Ant4 99.23 - 0.03
3+4 802.11be EHT20 106RU53 for Ant3 99.31 - 0.03
3+4 802.11be EHT20 106RU53 for Ant4 99.27 - 0.03
3+4 802.11be EHT20 52T+26T70 for Ant3 98.85 - 0.05
3+4 802.11be EHT20 52T+26T70 for Ant4 99.00 - 0.04
3+4 802.11be EHT20 106 T+26T82 for Ant3 98.18 - 0.08
3+4 802.11be EHT20 106T+26T82 for Ant4 98.04 - 0.09
3+4 802.11be EHT40 Full RU for Ant3 98.73 - 0.06
3+4 802.11be EHT40 Full RU for Ant4 98.67 - 0.06
3+4 802.11be EHT80 Full RU for Ant3 97.38 744 0.12
3+4 802.11be EHT80 Full RU for Ant4 97.12 743 0.13
3+4 802.11be EHT80 Puncture20 for Ant3 98.05 - 0.09
3+4 802.11be EHT80 Puncture20 for Ant4 98.05 - 0.09
3+4 802.11be EHT160 Full RU for Ant3 95.33 408 0.21
3+4 802.11be EHT 160 Full RU for Ant4 95.33 408 0.21
3+4 802.11be EHT160 Puncture20 for Ant3 95.65 462 0.19
3+4 802.11be EHT160 Puncture20 for Ant4 95.85 462 0.18
3+4 802.11be EHT160 Puncture40 for Ant3 96.17 527 0.17
3+4 802.11be EHT 160 Puncture40 for Ant4 95.99 526 0.18

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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——THE END———
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